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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Pelfino Valenzuela Tejeriz, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADC DE PRUEBAS EN FABRICA

Number / Nimero:

14013302

Page / Pagina:

1/6

Date / Dla: February 28, 2014

Customer / Cliente: PEESA ANAHUAC Y CIAS, 5.A. DE C.V. Customer's Order flem  Orden Ghiente - A6m: Cuslomer s Referance / Ref, del Cliente: ] Manufacturer s Works Order N° / Cenfirmacion de Venta:
NiA NIA 213840/02
Manufacturing Process f Procese de Manufactura: Product Type { Tipo de Producio: Surface / Supericie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
iLAMlNADO EN CALIENTE SIN COSTURA CONDGUCCION SIN COSTURA BARNIZADO
IStandard or Specification / Normas o Especificaclones: Sigel Grade / Grado de acers: Ends / Extremas:
AP 5L ED45/JULY 2013 B/X42-1245/L.290 PSL1 NORMAL BEVEL
BISELADC NORMAL
Dimensicns / Dimansiones: Schedule / Cédula: Length  Longitud: Quantily / Cantidad; 12 Pcs/Pz Norrinal Weight / Peso Nominal:
6.625 X 0.719 INCH SCH 160 3937 /MO0 FT 488.353 FT 22335.050 LB 45.39 LB/FT
168.3 X 18.3 MM 12.00 / 12.50 MTS 148.850 MTS 10131.000 KG 67.57 KG/M

Specimen condition Specimen dimensions Test Y.5. UTS. Y.8.4.7.5 Elongation / Alargamiente
Heat N* | Sample N° | Condicidn de la probeta Dimensiones de la probeta temp | Eul B.50 %. Req.
Colada N°] Muestra N* | Ls Sc | Type| Cr Size Area Temp. |Min: 290 Min: 415 Reg. Max. Lo Min. Obt.
Tipo Tarnafo . Seccidn | ensayo Max; —~ Max: - -
mm mm2 *C MPa MPa in %
— r— — —
7380 30783 B AM Ss L 2546 X 17,53 448,31 RT 306 510 0,60 2 289 41.0

AM: As manufactured / Segln praceso de fabricacion
B: Body / Cuerpo

Ls: Location of sample / Ubicacion de la muestra

Max: Maximum / Maximo

RT: Room 1emperalure ITemperatura ambien

Qrl: Qrientation / Orientacién
Req. Max; Required maximum ! Méaxims requerido
: Requlred i Requarido

Sc: Specimen condition / Condicion de la probeta
Ss: Slrip specitmen ! Muestra rectangular

U T.8; Uiimate tensile strength / Reslslenma
S: Yield strength / Fluencia

- {Teners™izstampzd. In case the ownér of the udginal ertificate would release a copy of i, e musf.atfest its corifarmity to the eriginal one 'ﬂk!"'Q

A Curnpusmon % .'Cnmposicmn% B R g
* 100 X 1008 X 10000 B X100 SEL
i Cu B | Ca N |Ce. 1|Gal. 1{Col. 2} Cal. 3
H 400 ~ - - i T TR B
“HeatN', | Sampis N° [P 200 T = = = {1 |60
-ColadaN® Muestra N° - - - - - - it
g
v = D000t 46 1 44 1 53| 36 | 04
30783 45 Q 16 60 38 o]
s Thls certificate is issued by a mmputerlzed syslem and Vand WA elacifonlc signature. On .ha unuinal cartlrr.ale 1ha frade-mark green oolored : Es?ie. ﬁnﬂrado se emite | sislerna comp oy 2s va\ldadn £on rrrna aleclronica. E' certificado cnglnal posee lmPf950 of ’090

uh\

wnl be Ubje

uso ilegal o

e npan hrmself Iha respnnslh\llty far- any unlawml ar nul aHnwsd use. ARy auaratlun and.lcr

1 1u the law.

Cualqu»er facii

es(ara queta a la Iey
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 939 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADC DE PRUEBAS EN FABRICA

Number / Nimera:

14013302

Page / Pagina:
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{52) 229 989 1600 fax

Date / Dia: February 28, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, S..A. DEC.V.

Customer’s Order flem / Orden Cliente - ltem:

Customer’s Reference / F{ef. del Cliente:

Manufacturer's Werks Order N* / Confirmacién de Venta:

NiA NiA 213840/02
|Manufacturing Process / Praceso de Manufaciura; Praduct Type / Tipa de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or SpeciﬁEaiinn / Normas o Especlficaciones: Steel Grade / Grado de acera: Ends f Extremos:
AP SL ED45/JULY 2013 B/X42-£245/L290 PSL1 NORMAL BEVEL

BISELADGQ NORMAL

Dimensions / Dimensicnes: Schedule / Cédula: Length f Longitud: Quantity { Gantidad: 12 Pes/Pz Nominal Weight / Peso Nominat:
6.625 X 0.719 INCH SCH 160 39.37 /4101 FT 488.363 FT 22335050 LB 45.39 LB/FT
|1 68,3 X 18.3 MM 12.00 / 12.50 MTS 148.850 MTS 10131000 KG 67.57 KG/IM

Compaosition % f Composicidn %
X 100 X 1000 X 40000 X100
[ Mn Si Mo ¢t Cr P [ v Nb NE Cu | Sn Al Ti As B Ca N {Ce. 1]Col. 1

e | 28 1426 = | 15 | a0 | 30 | 30| @ | - Jaoefawe]| -] - - =4 - ~] - | ~| 1

Min - lw]| -1-/-1~-]1-f--~-1-1-1-1-f{-1-t-f{-1-1-
HeatN® | Sample N® {P  Max 28 | 120 - 15 40 30 30 80 — 1 400 | 400 - - - - - - - b 13
Calada N” | Muestra N® Min - 28 1 10 - - - - = — - - - - - - - - = -

7380 30784 P 21 35 19 | 0.8 2 7 28 [§] [¥] 20 43 3 20 0 1 [i] 16 45 a7 0 9.1 []
Col :2:' UMA Mo+Cr+N|+Cu+\I ‘H: _Heatf Golada + Min; Minimum { Minimo

P: Product / Producte

~Col. 3 SUMA Mo+

. Max: Maximum / Méximo - _

Required values- - Indlviduals £ individuales |~ i+ Average { Promedio Hardness type/Tipo dé dureza:HRC
'Valores requeridos: | - Min:— ] Max: 220 | Var— | Mim— [ Maxi— | Var— L TR ) ) ] .
-HeatN® - Sample N° Specimen condiion " Quad. | “Scale . [s]3] MW - - R .| war.:
Colada N® . Muestra N* Ls ’ L Se ) "Escala. | -1 2 3 |Avg.|] 1 2 {3 -JAv | 2 3 [Ava.] - -
7380 S0783 B ——— TR T ] HRBW | 748] 75.3] 755] 75.1] 76.7] 76.5] ro.2| 65| 75.7| 765| /66| 76.3] 14
7380 3o784 B B - AM 1 HRBW . | 75.0} 75.6] 75.4| 75.3% ¥6.3} 76.3{-76.3| 76.3) 75.8]| 76.4| 75.8] 76.0] . 1.0

AM: As manufactured / Segin proceso da fabricacién

. {Avg: Averags / Promedio

10; Internal diameter / Diametro Interne

Ls: Location of sample / Ubicacién.de la muestra

Min: Minfmum / Mintmo
_Mw: Middle wall / Centro

Quad: Quadrant / Cuadranie
Sc: Specimen condition / Condician de la probata

upor hlmseir thé r

This carlrﬁcale is issued by a compulerlzed syslem and |I is valid with eleciranic signalure. On- Iha nr{glna'l naﬂTﬁmle the trade-mark graen r.oTonad
“Tenaris” is stamped. In casa the owner of the original cerlificate would release a copy af it, he miist attast s ponfermity e the original one laklng

 §Tenaris color verds. En caso da gue el poseedor del ca':rﬂ‘ﬁaedu ®eniregue. una copia, deberd garantizar fa confonmidad con el original haciéndose
_Jresponsable por Eu_alquier usg ilegal @ indsbida. Cualguier glleraciin yia-falsificacion estars sujela a fa Iﬂt

T IE_sla Cerbiicado se emile mediante Sistema compulanzado y es valigado: con firma electronica. El cerificado original posee impresa el lego

ibility for any-unlawful or not ‘allowad use. Any allaralion andfor faisificalion will be subjeded to the law.
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimerc:

14013302

Page / Pagina:

3/6

Date / Dia: February 28, 2014

Customer / Cliante: PLESA ANAHUAG Y GIAS, S.A. DE C.V.

Customer s Order Item { Ordsn Ciiemts - lrem:
N/A

Customer’s Reference / Ref. del Cliente:

NIA

Manufacturer's Works Crder N° f Confirmacion de Venta:
213840/02

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API 5L ED45/ULY 2013 B/X42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORNMAL

Dimensions / Dimensiones: Schadule / Gédula: Length / Longitud: Quantity / Cantidad: 12 PcsiPz Naminal Weight  Peso Nominal:

6.625 X 0.719 INCH SCH 160 3937/ 41.01 FT 488.353 FT 22335.0501B 45.39 LBIFT

168.3 X 18.3 MM 12.00 { 12.50 MTS 148.850 MTS 10131.000 KG 67.57 KG/M

IB: Body / Cuerpo

Var; Variation / Variacion

|Standard / Norma:
Heat N° | Sample N® Rasult
Colada N* | Muestra N* Resultado
TR ———
T3E0 30784 Good / Bueno

-, -Pressure / Presion

Tim e’l;’ Tiempo,

Resuits / Resultado

nit f Urrdad, valua Valor. ", |

séconds'l Segundos ‘

20.5

mpa. -

5 e Satistagtory § Safisfactorio el Lo

Tenatis color verde. En caso de qua aip

Esle cerlrr cade se emite mediante sislema computanzado y £E validado oon firma elecirdnica.

El certificado criginat posea impraso el fogo

de{ uerhﬂ:adn

.Jna copia, debera garantizar la conformidad con el eriginal haciéndose

upun h:mself dhe respons»hmn.' far. any unlawful urnnra\lawed usa. Any alteration and.'nr fa?siﬂcahnn vl b subjaetaﬂ lo the law.

:espunsable por cualquier use ilzgal o indebido. Gualquler ﬁ!larar.lbn yio falsh‘caciﬂn astard sUJaia a Ia Iay

FOR03171 -
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

14013302

Page / Pagina:
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Date ! Dia: February 28, 2014

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

Customar / Cllents: PLESA ANAHUAC Y CIAS, S.A. DE G.V.

Gustomer’s QOrder Item f Orden Cliente - ltem:

Cusiomer s Reference / Ref, gel Ghents:

Manufaciurer's Worke Order N® / Gonfirmacion de Venta:

N/A MiA 213840/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Praducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Nermas o Especificacicnes: Steel Grads / Grado de acero: Ends / Extremos:
APl 5L ED4S/JULY 2013 B/X42-1245/ 290 PSL1 MORMAIL BEVEL

BISELADO NORMAL

Dimensicns / Dimensiohes: Schedule / Cédula; Length / Longitud: Quantity / Cantidad: 12 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.719 INCH SCH 160 39.37/M.01 FT 488.353 FT 22335.050 LB 45.39 LBIFT
I163.3 X183 MM 12,00/ 12,50 MTS 148.850 MTS 10131.000 KG 67.57 KG/M

Heat treatment / Tratamiento térmico: Pipe f Tubo

Temperature Scale f Escala de Temperatura: nfa

CQuench madia of heat treatment process / Medio de enfriamente del tratamiento térmico: nfa

Type
Tipe

astolled

Bapplgmentay formation

" IManufactured by TenarisTamsa

Steel making process:

Fully Kille¢ Steel

Material fras from Mercury contamination
Mot repaired by welding

Non desiruclive test. Salisfaclery
Insﬁec{ion methed

EMI - FLWVI - MP1 -

Elactric Arc Furnace-Ladie Furnace-Continuous Casting Machine.

UTCALDB EQUIF 10% Q.D. & 1.0, LONG. & TRANSV.: BATISFACTORY.
'IMATERIAL ACCORDING TO NACE MRO1757/ 150-15156-2, 2008 AND
MACE - MRQ103, 2010 ONLY FOR HARDNESS 22 HRC MAY, .

Infarmacian Suplementaria

{Fabricads por TenarisTamsa
Fabricacién de! acere; - -

Acero calmado con aluminio

- Material libre de contaminacion de Mercuria
" |No reparade por soldadura

Control no desiructivo. Satisfaciorio
Método de inspeccién

EMI- FLVI - MP1 -

Hotno de Arco Eléctrica-Homa de Afinacidn-Maquina de Golada-Cantinua,

LT CALIB. FOUIFQ 10% O.D. & 1.0 LONG, & TRANSY. SATISFACTORIC.
MATERIAL DE ACUERDO A NACE MRO1785/ 1SG 15166-2, 2008 Y

|NACE MRO103, 2010 SOLO DUREZA MAX. 22 HRC:

This oenﬁcaw 5 ssueE by 2 computarized system and il Tevalid with eleatronic sgnatre. on: lhe original certlﬁcafe :he trade-mark green, culured
"Tanaris® is stamped In case the owner.of the original cértificate would relaase a copy of il, he muyst attestils onnfarmliy to the criginal one lakmg
upon hlrnse\f Ihe responsitility for any unlawful or not anawad use. Any alteration andfor falsirr.auon will ba sublegtéd to the law.

di siglema comp

izado y 65 validédo con firma electronica.

Este certificado sa emile
Tenans cnlor verde. En casa de que e} poseadar dal terlificada entregue una copia, debera garantizar la conformidad con ¢! original haciéndose

Bl cerlificado original poses Impreso el 1ogo

por ier usa llegal o indebido. Cualquiar allamcmn yio falsll'ir.aaén aslara sujeta a la ley,

FOR03171




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
belfine Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91627 MEXICO
(52} 229 982 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero: Page / Pagina:

14013302 5/6

Date { Dia; February 28, 2014

Customer / Cliente: PLESA ANAHUAG ¥ CIAS, S.A. DE .V,

Customer’s Order Item / Orden Cliente - item:

Customer’s Refarence / Ref. del Cliente: Trianitactarer s Works Order N° £ Confirmacion 0e venta:

N/A NiA 213840/02

IManufacturing Process / Proceso de Manufaciura: Product Type / Tipa de Producto: Surface { Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA |BARNIZADO

Standard or Specification f Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:

AP] 5L EDAS/JULY 2013 BIX42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Céduia: Length / Longitud; Quantity ! Cantidad; 12 PesfPz Nosminal Weight / Pesa Nominal:
6.625 X 0.719 INCH SCH 160 3937141 M FT 488.353 FT 22335.050 LB 45,39 LB/FT

168.3 X 18.3 MM 12.00 /12,50 MTS 148.850 MTS 10131.000 KG 67.57 KG/M

Supplementary Information
informacién Suplementaria

(WA ERIAL MANUFACTURED AGCORDING TO-
ASTM AS3 GR.BAM2 '

ASTM A1068 GR.B/{T -

ASME SA106 GR.B/2010

"{API 5L GR.BM42-L2450.280 JULY 2013 APPLY ANNEX "C" & "E"
[Tamsa Ref: 515701

MATERIAL FABRICADD DE ACUERDG A:
ASTM AS2 GR.BM2

ASTM A106 GR.B11

ASME SA106 GR.B/2D10 kS
API 5L GR.BIX42-L245/L290 JULIG 2013 APLICA ANE
Tamsa Ref: 515701

|:, HeatN® Quiantity : - Length )
1 ‘Colada N Canlidad . o tangitud . ' Peso
. o [Pioces) T 1y | (Tons)
Tag0 . T2 438.35 - 148.85 10.134

Nominal weight per pipe
Pago nominal por tubo

frarm)
68.062

Average length per pips
- Longitud promedio por {ubo
T ) )
“40:686 12404 45.736

s cerll u:ale Is issued by a computerized syslem and itis valid wlﬁ slactronic signature. On ﬂ'le unglnal certficata the trade-mark green colored .
"Tenaris™ is slamped In case the gwner of the criginal certificate would release a copy of it he rhlist attest.its conformity fo the original one: takmg
Jupan himself the-responsibl

.-|Esle certrﬁnado 56 emile mediante siklema compmanzado yas validado can firma slectronica.  El certificado original posee impreso el lego
“{Tenatis color verds. En caso de que el posgedor dat carﬂﬂcadu enlregue unia copia, deberé paraniizar fa cenformidad con al original haciéndose
- {respongable por cualquier uso ilegal o indebido. CualquIEr a]lerach’m y.'o falsificacion estars su]ela ala iay

lity for any unlawTuI ar nul alluwed use. Any alteration andlor faISIﬁ-lion wl]l b subjacied to the law.

FOR03171
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN
Deffino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52} 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

14013302

Page / Pagina:

6/6

Date / Dia: February 28, 2014

i ——
Gustomer’s Reference / Ref. del Cliente:

Customer { Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item/ Orden Chente - lten: Manufacturer’s Works Order N° / Confirmacién da Venta:
NiA NIA 213840/02

Manufacturing Process ! Proceso de Manufactura: Product Typa / Tipo da Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification ! Normas o Especificaclones: Steel Grade / Grado de acera: Ends / Exirernos:

API 51 ED45/JULY 2013 BX42-L245/L.290 PSL1 NORMAL BEVEL

BISELADC NORMAL

Dimenslons / Dimenslenes:
l6.625 X0.719 INCH SCH 160

168.3 X 18.3 MM

Schedule / Cédula:

Length / Longitud: Quantity / Cantidad: 12 PesfPz
39.37 /1 41.01 FT 488.353 FT 22335.050LB
12.00 / 12.50 MTS 143.850 MTS 10131.000 KG

Nominal VWeight / Peso Nominal:
45.39 LB/FT
67.57 KGIM

This is to nerﬁ-fy that the preduct described hare has been manufaciured, sampled, tested, and inspected in accordance with
purchaser order requirements, This cerlificate is not a declaration of origin nor may it be used as a declaration of origin.

For el presenie certiicamos que el malerial aqui descnto ha sido fabricado, muesireado, ensayado e Inspecclonada de
acuerdo a los requisitos de su orden de compra. Este certificada no es, ni puede ser usado, como una declaracion de origan.

CUSTOMER . THIRD PARTY

TENARISQ ALILY: DEPARTVIENT SIGNATURE

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Name: NA
Employee Name: N/A

e

# .
QUALITY CERTIFICATION DEPT.
DEPTQ. DE GERTIFICACION DE CALIDAD
Teresa M. Casteild Abraham

170

CHIEF OF QUALITY CERTIFICATION DEPT,
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Rafae} Gutiérez de Velasco Magallanes:

This Certricals 1§ 1ssUed by & camputarized system and It is Valld Wilh Slesiants signature. On the-arigial certiﬁcata lhe trade-mark green oo!ured
"Tenaris” is stamped. In case the cwner of the onglna! certificate would release 3 copy of Il ha must. atiest its ccnfnrmnytu tha original ong taklng

andlor will be 10 iatha law.

“gon frma elediranica, | Bl Gencado original posee impreso e} lego

Este certificado se emits mediante 2izlama comp doy es
Tenars color verde, En caso de que €] posesdor del cenrﬁnadh ahtrayle dna copia, debard garantizar la conformidad con ei criginal haciéndase

responsable por cualquier uso ilega! ¢ indebido. Cualquier alleracion yio falsificacion sstara sujela a laisy,

upun himsek the responsibility fof any unlawful or nol allawed use. Any

FOR03171




